Car Care and Torque Specs   Great Auto Websites
   The Automotive Encyclopedia
HOME I TORK IT MY GARAGE PARTS BIN COOL RIDES REGISTER
FEATURES
Maintenance Software
Auto Service Reminder
Track MPG with a PDA
Customer Reminders
 
MEMBERS AREA
Auto Maintenance Software
Register Now
Forgot Password?
 
QUICK LINKS
Torque Specs 
Show Off Your Car
Auto Project Library
Car Parts Ads
COOL RIDES
Show Your Ride
REFERENCE
Automotive Torque Specifications
Module Library
Section-Bin
Auto Parts List
About | FAQ | TorkSpec Tips
Quick Guide | Contact Us
©2008 TorkSpec
Use of this site is governed by our
Terms of Use Agreement
and
Privacy Policy.

Torque Specifications

Project Library

Club Directory

Torque Specs Database


Engine Torque Specifications

Model Torque Specifications

Model Torque Specifications

Engine Torque Specifications for Porsche 911
Porsche
2.0L-121ci-F6
Porsche
2.2L-133ci-F6
Porsche
2.4L-143ci-F6
Porsche
2.7L-164ci-F6
Porsche
3.0L-183ci-F6
Porsche
3.2L-193ci-F6
Torque Specifications for Porsche 911
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Anti Roll/Stabilizer Bar  To  Body
Years: All Vote Record: Vote
Note: REAR Bushing Clamp Bolts
Type: Bolt Dim: Length: Head: Nut Grade:
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Anti Roll/Stabilizer Bar  To  Body
Years: 1964-1971 Vote Record: Vote
Note: FRONT - Through Body Stabilizer Body Mount Bolts
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Anti Roll/Stabilizer Bar  To  Mount
Years: 1972-1989 Vote Record: Vote
Note: Light Alloy Cross Member Brace Clamp Bolts
Type: Dim: M 45 X 1.50 Length: Head: Grade: 8.8
180 Ft-Lbs
2160 In-Lbs
244.05 N-m
Connects: Ball Joint  To  Control Arm
Years: All Vote Record: Vote
Note: FRONT - Special Tool P280b (Porsche 000.721.280.20)
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade:
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Brake Backing Plate  To  Trailing Arm
Years: All Vote Record: Vote
Note: REAR
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
7.5 Ft-Lbs
90 In-Lbs
10.17 N-m
Connects: Brake Backing Plate  To  Steering Knuckle
Years: All Vote Record: Vote
Note: FRONT Brake Shroud
Type: Bolt Dim: Length: Head: Hexagon Grade:
14.5 Ft-Lbs
174 In-Lbs
19.66 N-m
Connects: Brake Hose  To  Caliper
Years: All Vote Record: Vote
Note: FRONT & REAR - Hollow Bolt (Banjo)
Type: Dim: Length: Head: Grade:
11 Ft-Lbs
132 In-Lbs
14.91 N-m
Connects: Brake Hose  To  Brake Line
Years: All Vote Record: Vote
Note: Brake Hose to Brake Line
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade:
17 Ft-Lbs
204 In-Lbs
23.05 N-m
Connects: Brake Rotor Front  To  Hub
Years: All Vote Record: Vote
Note: FRONT Brake Rotor
Type: Bolt Dim: M 6 X 1.00 Length: Head: Grade: 8.8
3.5 Ft-Lbs
42 In-Lbs
4.75 N-m
Connects: Brake Rotor Rear  To  Hub
Years: All Vote Record: Vote
Note: Countersunk Bolts
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Brake Shield  To  Steering Knuckle
Years: All Vote Record: Vote
Note: FRONT
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Brake Shield  To  Brake Backing Plate
Years: All Vote Record: Vote
Note: REAR - Shroud to Backing Plate
Type: Bolt Dim: M 8 X 1.25 Length: Head: Allen Grade: 10 K
25 Ft-Lbs
300 In-Lbs
33.9 N-m
Connects: Caliper  To  Caliper
Years: All Vote Record: Vote
Note: FRONT Caliper Housing Bolts - Step 12; 25 FtLbs
Type: Bolt Dim: M 6 X 1.00 Length: Head: Allen Grade: 12 K
16 Ft-Lbs
192 In-Lbs
21.69 N-m
Connects: Caliper  To  Caliper
Years: All Vote Record: Vote
Note: REAR Caliper Housing Bolts
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
51 Ft-Lbs
612 In-Lbs
69.15 N-m
Connects: Caliper  To  Trailing Arm
Years: All Vote Record: Vote
Note: REAR
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
51 Ft-Lbs
612 In-Lbs
69.15 N-m
Connects: Caliper  To  Steering Knuckle
Years: All Vote Record: Vote
Note: FRONT
Type: Bolt Dim: M 10 X 1.50 Length: 30 Head: Hexagon Grade: 10.9
32.5 Ft-Lbs
390 In-Lbs
44.06 N-m
Connects: Control Arm  To  Strut
Years: 1964-1971 Vote Record: Vote
Note: FRONT - Ball Joint to Strut
Type: Dim: M 8 X 1.25 Length: Head: Nut Grade: 8
16 Ft-Lbs
192 In-Lbs
21.69 N-m
Connects: Control Arm  To  Strut
Years: 1972-1989 Vote Record: Vote
Note: FRONT - Ball Joint to Strut Wedge Bolt Nut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade:
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Control Arm  To  Body
Years: All Vote Record: Vote
Note: FRONT - Forward Bushing Clamp to Body Bolts
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
65 Ft-Lbs
780 In-Lbs
88.13 N-m
Connects: Cross Member  To  Body
Years: All Vote Record: Vote
Note: FRONT Cross Member
Type: Bolt Dim: M 12 X 1.50 Length: Head: Hexagon Grade: 8.8
54 Ft-Lbs
648 In-Lbs
73.21 N-m
Connects: Damper/Shock Absorber  To  Trailing Arm
Years: 1964-1971 Vote Record: Vote
Note: REAR - 12mm
Type: Bolt Dim: M 14 X 1.50 Length: Head: Hexagon Grade: 8.8
92 Ft-Lbs
1104 In-Lbs
124.74 N-m
Connects: Damper/Shock Absorber  To  Trailing Arm
Years: 1972-1989 Vote Record: Vote
Note: REAR - 14mm
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade:
58 Ft-Lbs
696 In-Lbs
78.64 N-m
Connects: Damper/Shock Absorber  To  Strut Mounting Plate
Years: All Vote Record: Vote
Note: FRONT Damper Shaft Nut
Type: Dim: M 10 X 1.00 Length: Head: Nut Grade: 8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Damper/Shock Absorber  To  Body
Years: All Vote Record: Vote
Note: REAR Shock Absorber Shaft Nut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Allen Grade: 12K
60 Ft-Lbs
720 In-Lbs
81.35 N-m
Connects: Drive Axle  To  Hub
Years: All Vote Record: Vote
Note: REAR 10mm CV Flange Bolts
Type: Bolt Dim: M 8 X 1.25 Length: Head: Allen Grade: 12.9/
30 Ft-Lbs
360 In-Lbs
40.67 N-m
Connects: Drive Axle  To  Hub
Years: All Vote Record: Vote
Note: REAR 8mm CV Flange Bolts
Type: Bolt Dim: M 10 X 1.50 Length: Head: Allen Grade: 12K
60 Ft-Lbs
720 In-Lbs
81.35 N-m
Connects: Drive Axle  To  Transmission
Years: All Vote Record: Vote
Note: 10mm Drive Axle to Transmission Drive Flange Bolts
Type: Bolt Dim: M 8 X 1.25 Length: Head: Allen Grade: 12.9/
30 Ft-Lbs
360 In-Lbs
40.67 N-m
Connects: Drive Axle  To  Transmission
Years: All Vote Record: Vote
Note: 8mm Drive Axle to Transmission Drive Flange Bolts
Type: Bolt Dim: M 7 X 1.00 Length: Head: Allen Grade: 10 K
11 Ft-Lbs
132 In-Lbs
14.91 N-m
Connects: Hub  To  Steering Knuckle
Years: All Vote Record: Vote
Note: Locking Nut Pinch Bolt
Type: Dim: M 20 X 1.50 Length: Head: Nut Grade: 10 K
217 Ft-Lbs
2604 In-Lbs
294.21 N-m
Connects: Hub  To  Wheel Shaft
Years: All Vote Record: Vote
Note: REAR Hub Castellated Nut - 217 FtLbs + Pin Align
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Mount  To  Body
Years: 1972-1989 Vote Record: Vote
Note: Light Alloy Cross Member Brace
Type: Dim: M 10 X 1.50 Length: Head: Nut Grade: 8.8
21 Ft-Lbs
252 In-Lbs
28.47 N-m
Connects: Mount  To  Cross Member
Years: 1972-1989 Vote Record: Vote
Note: Light Alloy Cross Member Brace
Type: Dim: Length: Head: Grade:
87 Ft-Lbs
1044 In-Lbs
117.96 N-m
Connects: Plug  To  Strut
Years: All Vote Record: Vote
Note: Plug for BOGE Strut - 87 FtLbs + 14.5
Type: Dim: Length: Head: Grade:
145 Ft-Lbs
1740 In-Lbs
196.59 N-m
Connects: Plug  To  Strut
Years: All Vote Record: Vote
Note: Plug for KONI Strut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Shield/Guard  To  Body
Years: All Vote Record: Vote
Note: FRONT Suspension Under Shield - M10
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade: 8.8
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Shield/Guard  To  Body
Years: All Vote Record: Vote
Note: FRONT Suspension Under Shield - M8
Type: Bolt Dim: M 16 X 1.50 Length: Head: Nut Grade: 10.9
177 Ft-Lbs
2124 In-Lbs
239.98 N-m
Connects: Spring Plate/Strut  To  Bushing
Years: 1977-1989 Vote Record: Vote
Note: Adjustable Plate to Body Bushing Eccentric Bolt
Type: Bolt Dim: M 16 X 1.50 Length: Head: Nut Grade: 10.9
177 Ft-Lbs
2124 In-Lbs
239.98 N-m
Connects: Spring Plate/Strut  To  Bushing
Years: 1977-1989 Vote Record: Vote
Note: Adjustable Plate to Body Bushing Lock Bolt
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Spring Plate/Strut  To  Torsion Tube
Years: All Vote Record: Vote
Note: Bearing Cap (Torsion Bar Cover) to Body Bolts
Type: Bolt Dim: M 8 X 1.25 Length: Head: Hexagon Grade:
18 Ft-Lbs
216 In-Lbs
24.4 N-m
Connects: Steering Column  To  Steering Gear
Years: All Vote Record: Vote
Note: Pinch Bolts
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Steering Gear  To  Cross Member
Years: All Vote Record: Vote
Note: Steering Gear to Cross Member
Type: Dim: M 18 X 1.50 Length: Head: Nut Grade: 8
36 Ft-Lbs
432 In-Lbs
48.81 N-m
Connects: Steering Wheel  To  Steering Column
Years: All Vote Record: Vote
Note: Steering Wheel Nut
Type: Bolt Dim: M 10 X 1.50 Length: Head: Allen Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Strut Mounting Plate  To  Body
Years: All Vote Record: Vote
Note: FRONT - Camber Plate to Body Nuts
Type: Bolt Dim: M 10 X 1.50 Length: Head: Hexagon Grade: 8.8
34 Ft-Lbs
408 In-Lbs
46.1 N-m
Connects: Tie Rod  To  Steering Gear
Years: All Vote Record: Vote
Note: Remove Boot
Type: Dim: Length: Head: Nut Grade:
33 Ft-Lbs
396 In-Lbs
44.74 N-m
Connects: Tie Rod  To  Tie Rod End
Years: All Vote Record: Vote
Note: Tie Rod Jam Nuts
Type: Dim: M 10 X 1.00 Length: Head: Nut Grade: 8
32.5 Ft-Lbs
390 In-Lbs
44.06 N-m
Connects: Tie Rod End  To  Strut
Years: All Vote Record: Vote
Note: TIe Rod End to Steering Knuckle on Strut
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 8.8
43 Ft-Lbs
516 In-Lbs
58.3 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1964-1976 Vote Record: Vote
Note: Camber Eccentric Bolt and Nut - NON-Adjustable
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 8.8
43 Ft-Lbs
516 In-Lbs
58.3 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1964-1976 Vote Record: Vote
Note: Toe-In Eccentric Bolt and Nut - NON-Adjustable
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade:
69 Ft-Lbs
828 In-Lbs
93.55 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1964-1976 Vote Record: Vote
Note: Trailing Arm to Spring Plate Bolt - NON-Adjustable
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 8.8
61 Ft-Lbs
732 In-Lbs
82.7 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1977-1989 Vote Record: Vote
Note: Camber Eccentric Bolt and Nut - Adjustable
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 8.8
61 Ft-Lbs
732 In-Lbs
82.7 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1977-1989 Vote Record: Vote
Note: Toe-In Eccentric Bolt and Nut - Adjustable
Type: Bolt Dim: M 12 X 1.50 Length: Head: Nut Grade: 10 K
90 Ft-Lbs
1080 In-Lbs
122.02 N-m
Connects: Trailing Arm  To  Spring Plate/Strut
Years: 1977-1989 Vote Record: Vote
Note: Trailing Arm to Spring Plate Bolt - Adjustable
Type: Bolt Dim: M 14 X 1.50 Length: Head: Nut Grade: 10 K
65 Ft-Lbs
780 In-Lbs
88.13 N-m
Connects: Trailing Arm  To  Torsion Tube
Years: All Vote Record: Vote
Note: Trailing Arm to Body Pivot Bolt
Type: Dim: Length: Head: Grade:
28 Ft-Lbs
336 In-Lbs
37.96 N-m
Connects: Transmission  To  Engine Block
Years: All Vote Record: Vote
Note: Nuts & Bolts
Type: Dim: M 14 X 1.50 Length: Head: Nut Grade:
95 Ft-Lbs
1140 In-Lbs
128.8 N-m
Connects: Wheel  To  Hub
Years: All Vote Record: Vote
Note: Lug Nuts